
10 

 

23 

7 

7 
14 

4 

 3 

1 

40 

34 

25 

30 

22 

12 

11 

10 

2 

8 

9 

5 

15 

28 

29 

13 

24 

21 

28 

6 

37 

19 

18 

27 

37 

37 

26 

17 

31 

20 

35 

36 

33 

16 

32 

41 

17 

17 

32 

38 

42 

43 



11 

 

Ref 
No. 

Qty
. 

Description Part No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
2 
1 
2 
2 
6 
2 
1 
1 
3 
1 
1 
1 
4 
1  
2 
1 
1 
1 
3 
1 
2 
1 
1 
13 
2 
2 
8 
1 
1 
1 

Hopper 
Gear Case Assembly 
Spinner Disc 
Slide Plate 
Tow Bar 
Cross Brace 
Hopper Support  
Right Hitch Arm 
Left Hitch Arm 
Axle 
5/8” Axle Bushing 
Wheel 
Clevis Plate 
Tube Plug 7/8” 
1/4” Wing Nut 
1/4” x 1-1/2” Round Head Bolt 
1/4” Nylock Nut  
1/4” x 2” Round Head Bolt (Not shown) 
1/4” x 1-3/4” Round Head Bolt 
Control rod 
Clevis Pin 1/2” x 1-3/4” 
5/8” Flat Washer 
Retaining Ring 
#14 Hitch Pin Clip 
Retaining Ring 
1/4” x 3/4” Round Head Bolt SS 
1/4” x 1” Thumb Screw 
1” Tube Plug 
Cotter Pin 3/16” x 2” 
Agitator Pin 
Cotter Pin 5/32” x 1.5” 
1/4” Flat Washer  
 Number Pad 
1/4” x 2” Hex Head Bolt SS 
1” x 2-3/4” Flat Grip 
Adjustment Handle 
1/4” Hex Head Nut  
1/4” x 3/4” Hex Head Bolt  
1/4” Keps Nut (not shown) 
1/4” Flat Washer SS  
Rain Cover 
1/4” Nylock Jam Nut 
Adjustment Handle Tab 

2538T 
2428G 
2614 
6110T 
9225R 
2437R 
9227R 
2648R 
2649R 
3510-3 
6214 
2029 

1062R 
1053 
2828 
1047 
1558 
1655 
1055 
6521B 
1840 
960 
3333 
1042 
1008 

1643SS   
6544 
3060 
2576 

2148PU 
966 
1817 
6523 

1086SS 
6537 

6524R 
1270 
1643 
5118 

1817SS 
2020 
1250 

6525R 

Having Problems? 
 
Installation Questions?  
 
Missing Parts? 
 
Replacement Parts? 
 
 
STOP 

Parts and Support 

 

  
 
 
 
 
 
 
 Please do not return this product to the 
  store prior to contacting the number  
            below. 

Not all parts shown. 

TBS4019  

Warning: Tires must not be inflated 

to more than 30psi. Use hand pump 

only. Inflating the tire to more than 

30psi of pressure may cause tire 

wheel to explode causing bodily 

damage.  

Our goal is to deliver quality, value and out-

standing service. If for any reason our product 

does not meet your expectations, please con-

tact us and we will take care of any problem 

you may have with this unit. 

 

When ordering replacement parts please have 

the model number, part description, part num-

ber, inspector number and date on box, availa-

ble so that we can best serve you. 

 

1 (800) 225-5891. 


